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Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

LipiodolUltraFluid38%w/wSolutionforinjection

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

100%iodisedethyl-estersofthefattyacidsofpoppy-seedoilcontainingapproximately38%w/worganicallycombinediodine.

 

Thisproductdoesnotcontainanyexcipient. 

3 PHARMACEUTICAL FORM

Solutionforinjection.

Apaleyellow,clearoilyliquid.

4 CLINICAL PARTICULARS

4.1 Therapeutic indications

In diagnostic radiology:

LipiodolUltraFluidisanX-raycontrastmediumforuseincertainradiologicalinvestigationswhereitisdesiredtooutlinea

viscousorotherstructurewithdirectlyinstilledradio-opaquematerial.

 

LipiodolUltraFluidisusedinhysterosalpingographyinwomenundergoinginfertilityworkup.

 

Frommostsitesinthebodyitisslowlyabsorbed,butfromtheperitonealcavity(afterhysterosalpingography)absorptionis

relativelyrapid.OnaccountofitslowviscosityLipiodolultraFluidissuitableforintroductionintonarrowchannelsandmay

thereforebeusedinductsandsinuses.

 

In interventional radiology:

Visualisation,localisationandcarrierofcytotoxicmedicineduringTrans-ArterialChemo-Embolisation(TACE)ofhepatocellular

carcinomaatintermediatestage,inadults(seesections4.2and5.1).

4.2 Posology and method of administration

In diagnostic radiology:

Thevolumetobeadministereddependsontheparticularrequirementsofthetechniqueand

thesizeofthepatient.

 

Recommended dosages

-Lymphography:3to10mL(maximum20mL)

-Hysterosalpingography:

Injectincrementsof2mLofLipiodolUltraFluidintotheendometrialcavityunderfluoroscopiccontroluntiltubalpatencyis

determined.

Thetotalvolumetobeinjecteddependsonthevolumeoftheuterinecavity,usuallynotexceeding15mL.

ThedoseofLipiodolUltraFluidforhysterosalpingographyshouldbekeptaslowaspossibletominimizethepotentialriskof

thyroiddysfunction;thisisimportantaswomenundergoingHSGarelikelytobetryingtoconceive. See Section 4.4 and 4.6. 

 

-Sialography:Untiltheglandfills,maximum5mL

 

Special populations:

 

Paediatric population:
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Thedoseforlymphographyshouldbeproportionallydecreasedinchildrendependingontheweightofthepatients.Ininfants

between1and2yearsofage,adoseof1mLperextremityissufficient.

 

Underweightpatients:

Thedoseshouldbeproportionallydecreasedinthispopulation.

 

Elderly:

Thedrugmustbeadministeredcautiouslyinpatientsover65yearspresentingwithunderlyingpathologiesofthe

cardiovascular,respiratoryorneurologicalsystem.

Inelderlypatientswithcardiorespiratoryfailurescheduledforalymphography,thedoseshouldbeadaptedortheexamination

itselfcancelled,sinceaportionoftheproductwilltemporarilyembolizethepulmonarycapillaries.

 

Ininterventional radiology-TACE of hepatocellular carcinoma:

UseofLipiodolUltraFluidduringTrans-ArterialChemo-Embolisation(TACE)of

hepatocellularcarcinomaatintermediatestage,inadultsshouldonlybecarriedoutbyspecialistswithrelevantexpertiseinthis

area.

 

Adults:

ThedoseusedinTACEshouldbeadjustedaccordingtotumourandpatientcharacteristicsandshouldnotexceed15mldueto

riskofpulmonaryadverseeventswhenhighervolumeisused(seesection4.9).

Mostadverseeffectsaredoserelatedanddosageshouldthereforebekeptaslowaspossible

(seesection4.8).

LipiodolUltra Fluid has been usedwith a number of chemotherapeutic agents in the TACE procedure, and prescribers are

advisedtoconsultlocalguidanceortreatmentguidelines(seesection5.1).

Instructionsandprecautionsforuseoftheanticancerdrugsmustbestrictlyfollowed.

Practicescanvaryacrossspecialistcentresthereforecurrentpublishedguidanceorprotocolsandindividualspecialistcentres

shouldbe consulted for specific regimens anddosagesof specific anticancerdrugs andembolic agentsusedwith Lipiodol

UltraFluidaspartoftheTACEprocedure.

ThefinalstepintheTACEprocedureistheadministrationofanembolicagentinlinewithestablishedprotocols.

If necessary, the procedure can be repeated according to tumour response and patient clinical status, in consultationwith

specialistcentresandinlinewithcurrentlyestablishedguidelinesandlocalprotocols(seesections4.4and4.8).

Special populations:

 

Paediatric population:

 

TheefficacyandsafetyofLipiodolUltraFluidinTACEofhepatocellularcarcinomahavenotbeenestablishedinthepaediatric

population.

 

Elderly:

Theproductmustbeadministeredwithspecialcareinpatientsover65yearsofagewithunderlyingdiseasesofthe

cardiovascular,respiratoryornervoussystems.

Limitingtheinjecteddosewillalsopreventnon-targetedpulmonaryembolismwhichmightoccurinthecourseofahepatic

chemoembolisation.

 

 

 

Renal impairment:

Inpatientswithrenalfailure,noadjustmentofdoseisrequired;onlysufficienthydrationmustbeensured(seesection4.4).

 

Hepaticimpairment:

ThesafetyandefficacyofLipiodolUltraFluidhasnotbeenestablishedinpatientswithsignificantunderlyingliverdisorders.

Patientswithliverdecompensationormoreadvancedliverfailureshouldbeexcludedfrom

TACEsincethiscanleadtosevereorfataladversehepaticevents(seesections4.4and4.8).

 

 

 

Method of administration
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LipiodolUltraFluidmustnottobeadministeredbyintravenousorintrathecalroute.

 

Theuseofthesecontrastmediashouldbecarriedoutunderthesupervisionoftrainedpersonnelwhoseexperiencequalifies

theminthesafeconductofsuchexaminationsasmayberequired.

 

Equipmentandmedicationsappropriateforemergencytreatmentofreactionsshouldalwaysbeimmediatelyavailable.

 

LipiodolUltraFluidshouldbeadministeredviaasuitableglasssyringeandcannulabyslowinjectionorcannulation.

Administrationinlymphographyisbylymphaticcannulation.Itmaybepreceededbytheinjectionofadyetolocatethelymph

collectors.

 

Administrationinhysterosalpingographyisbyslowinjectionintotheuterinecervicalcanalviaasuitablecatheterorcannula.

Stoptheinjectionifthepatientdevelopsexcessivediscomfort.

Theexaminationshouldbepreferablycarriedoutduringthefollicularphaseofthemenstrualcycle.

 

Administrationinsialographyisbycannulationofsalivaryduct.

 

AdministrationinTACEisbyselectiveintra-arterialcatheterisationofthehepaticartery.Theprocedureshouldbeperformed

withina typical interventional radiology settingwith theappropriateequipment, ineligiblepatientsafter amultidisciplinary

teamassessmentofthestagingofhepatocellularcarcinomaandtheassessmentofthepatientsgeneralcondition.

InstructionsforpreparationofthemixtureofLipiodolUltraFluidwithanticancermedicine(s)(seesections6.3and6.6):

-  Prepare   two   syringes, made   from   compatible   plastic material (i.e:   polyamide, polypropylene, polysulfone), large

enough to contain the total volumeofmixture. The first syringe contains the anticancer drug solution, the second syringe

containsLipiodolUltraFluid.

- Connectthetwosyringestoa3-waystopcock.

-  Perform 15 to 20 back and forth movements between the two syringes to obtain a homogeneous mixture. It is

recommendedtostartbypushingthesyringewiththeanticancerdrugfirst.

- Themixtureistobepreparedatthetimeofuseandmustbeusedpromptlyafterpreparation(within3hours).Inexceptional

cases,anearlyphaseseparationmaybeobservedduringtheinterventionalradiologyprocedure,inthiscasethemixturecan

bere-homogenisedasdescribedabove.

Whentheadequatemixtureisobtained,usea1to3mLsyringetoinjectinthemicro-catheter.

Airembolism,resultingfromaccidentalarterialinjectionsofairbubblesafterimproperpreparationofmixture(LipiodolUltra

Fluidwithchemotherapeuticagent)canpotentiallybefatalandcanleadtorespiratory,cardiacorcerebralcomplications.

4.3 Contraindications

HypersensitivitytoLipiodolUltraFluid(estersofiodisedfattyacidsofpoppy-seedoil)

-Manifesthyperthyroidism

-Patientswithtraumaticinjuries,recenthaemorrhageorbleeding(riskofextravasationorembolism).

-Hysterosalpingographyduringpregnancy,acutepelvicinflammation,markedcervicalerosion,endocervicitisandintrauterine

bleeding,within30daysofcurettageorconization

 

-Bronchography(itwouldrapidlyfillthebronchiolesandalveoli)

 

Additional contraindication specific to use in TACE:

-LipiodolUltraFluidmixturefortreatmentofhepatocellularcarcinomamayleadtobothischemicandtoxiceffectstothebile

ducts.Therefore,thetreatmentiscontraindicatedinareasoftheliverwherethebileductsaredilated,unlesspost-procedural

drainagecanbeperformed.

4.4 Special warnings and precautions for use

LipiodolUltraFluidmustnottobeadministeredbyintravenousorintrathecalroute.Thereisariskofhypersensitivity,

regardlessofthedoseadministered.

Warnings

 

Lymphography
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PulmonaryembolisationoccursinamajorityofpatientsfollowinglymphographywithLipiodolUltraFluid,duetoaportionof

theproducttemporarilyembolisingthepulmonarycapillaries.Clinicalevidenceofsuchembolizationisinfrequent,usually

immediatehoweverpossiblydelayedfromafewhourstodays,andusuallyofatransientnature. Forthisreasonthedoses

shouldbeadaptedortheexaminationitselfcancelledinsubjectswithimpairedlungfunction,cardiorespiratoryfailure,or

pre-existingright–sidedcardiacoverload,inparticularelderlypatients.TheinjecteddoseofLipiodolUltraFluidmustbealso

reducedafter

chemotherapyorradiotherapy,asthelymphnodeswillbeconsiderablyreducedinvolumeandwillonlytakeupasmall

amountofthecontrastmedium.Radiologicalorradioscopicmonitoringduringtheinjectionisrecommended.Theoccurrence

ofpulmonaryinvasionmaybeminimizedifradiographicconfirmationofintralymphatic(ratherthanvenous)injectionis

secured,andtheprocedurediscontinuedwhenthemediumbecomesvisibleinthethoracicductorthepresenceoflymphatic

obstructionisnoticed.

 

Hypersensitivity

 

Alliodinatedcontrastagentscanleadtominorormajorhypersensitivityreactions,whichcanbelife-threatening.These

hypersensitivityreactionsareofanallergicnature(knownasanaphylacticreactionsiftheyareserious)oranon-allergicnature.

Theycanbeimmediate(occurringwithin60min)ordelayed(notoccurringuntilupto7dayslater).Anaphylacticreactionsare

immediateandcanbefatal.Theyaredose-independent,canoccurrightfromthefirstadministrationoftheproduct,andare

oftenunforeseeable.

 

Theriskofamajorreactionmeansthattheequipmentneededforemergencyresuscitationmustbeimmediatelytohand.

 

PatientswhohavealreadyexperiencedareactionafterapreviousadministrationofLipiodolUltraFluidorwhohaveahistory

ofiodinehypersensitivityareatincreasedriskofanotherreactiononreadministrationoftheproduct.Therefore,theuseof

LipiodolUltraFluidinthesepatientsiscontraindicated(seesection4.3).

 

TheinjectionofLipiodolUltraFluidmayaggravatesymptomsofanexistingasthma.Inpatientswithasthmaunbalancedbythe

treatment,thedecisiontouseLipiodolUltraFluidmustbemadeaftercarefulevaluationoftherisk/benefitratio.

 

Thyroid

 

Iodinatedcontrastmediacanaffectthyroidfunctionbecauseofthefreeiodinecontentandcancausehyperthyroidismin

predisposedpatients.Patientsatriskarethosewithlatenthyperthyroidismandthosewithfunctionalthyroidautonomy.

HyperthyroidismoccursmorefrequentlywithLipiodolUltraFluidthanwithwater-solubleorganiciodinederivatives.

Lymphographysaturatesthethyroidwithiodineforseveralmonthsandanythyroidexplorationshouldbeperformedbefore

theradiologicalexamination.

 

Topreventanymetabolicdisorder,possiblethyroidriskfactorsmustbedetermined.Ifadministrationofaniodisedcontrast

agentisplannedinsuchpatientsatrisk,thyroidfunctionmustbedeterminedbeforetheexamination.

 

Thyroid function following hysterosalpingography. 

WhenLipiodolUltraFluidisusedinhysterosalpingographyinwomenwhoaretryingtoconceive,womenshouldbeadvisedto

havetheirthyroidfunctionmonitoredinthemonthsaftertheexaminationtoobservepotentialdevelopmentof

hypothyroidismorsubclinicalhypothyroidism,andespeciallyifthewomanhasahistoryofthyroiddysfunction. 

 

ThedoseofLipiodolUltraFluidshouldbekeptaslowaspossibletominimizethepotentialriskofthyroiddysfunction.Inthe

eventofasuccessfulpregnancyafterthehysterosalpingographyitisrecommendedtomonitorthewomanandfetusforany

indicationofthyroiddysfunction,andalsotomonitorthenewborn'sthyroidfunction.See also Section 4.6.

 

 TACE

 

Thereisvariationinthechoiceofchemotherapeuticagentsandregimensusedincurrentclinicalpracticeinthemanagement

ofintermediatestagehepatocellularcarcinomawithTACE(seesections4.2and5.1).

 

AspercurrentguidelinesTACEshouldbeperformedinpatientswithwell-preservedliverfunction(mostlyChild-PughAorB

withoutascites)andasymptomaticmultinodulartumorswithoutmacroscopicportalveininvasioninvasionorextrahepatic
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spread(seesections4.1and4.2)followingmultidisciplinarydiagnosisandassessmentinaspecialistcentreexperiencedin

performingTACE.

Patientswithliverdecompensationormoreadvancedliverfailureshouldbeexcludedfrom

TACEsincethiscanleadtosevereadverseevents(seesection4.8).

 

Hepaticintra-arterialprocedurescancauseanirreversibleliverinsufficiencyinpatientswithseriouslivermalfunctionand/or

undergoingclosemultiplesessions.Morethan50%liverreplacementwithtumour,bilirubinlevelgreaterthan2mg/dL,lactate

dehydrogenaselevelgreaterthan425mg/dL,aspartateaminotransferaselevelgreaterthan100IU/Landdecompensated

cirrhosishavebeendescribedasassociatedwithincreasedpost-proceduralmortality.

 

Oesophagealvaricesmustbecarefullymonitoredastheycanruptureimmediatelyaftertreatment.Ifariskofruptureis

demonstrated,endoscopesclerotherapy/ligatureshouldbeperformedbeforetheTACEprocedure.

 

Iodinatedcontrastagentinducedrenalinsufficiencymustbesystematicallypreventedbycorrectrehydrationbeforeandafter

TACEofhepatocellularcarcinoma.

 

Theriskofsuperinfectioninthetreatedareaisnormallypreventedbyadministrationofantibiotics.

 

Embolic and thrombotic complications

 

TheuncontrolledmigrationofLipiodolUltraFluidintothearterio-venoussystemmayinducethetemporaryobliterationof

smallvessels(oilembolism)invariousorgans.Evidenceofsuchembolisationisinfrequent,usuallyimmediatebutcanalsobe

delayedoccurringafterafewhoursordaysandisusuallytransient.Mostreportedlocalizationsofsuchaneventinclude

pulmonaryembolisms,cerebralembolisms(whichcouldleadtocerebralinfarction)andskinembolisms(whichcouldleadto

skinnecrosis).Patientsshouldbewarnedofthepossiblesignsofembolismandshouldcontacttheirdoctororhospitalifany

symptomsemerge.

 

Precautions foruse

 

Hypersensitivity

 

Beforetheexamination:

 

-identifypatientsatriskthroughprecisequestioningabouttheirhistory.

 

- Corticosteroids and H1 antihistamines have been proposed as premedication in patients at greatest risk of intolerance

reactions(thoseknowntobeintoleranttoacontrastagent).Theydonotpreventtheoccurrenceofsevereorfatalanaphylactic

shock,however.

 

 Throughouttheexamination,itisnecessarytoensurethefollowing:

 

-medicalmonitoring

-maintenanceofvenousaccess

 

 

Aftertheexamination:

 

-Afteradministrationofacontrastagent,thepatientmustbekeptunderobservationforatleast30min,asmostofthe

seriousundesirableeffectsoccurwithinthisperiod.

 

Thepatientmustbewarnedofthepossibilityofdelayedreactions(occurringupto7daysafteradministration)(seesection

4.8).

 

 

TACE

 

Iodinatedcontrastagentscaninduceatransientdeteriorationofrenalfunctionorexacerbatepre-existingrenalfailure.The

preventivemeasuresareasfollows:
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 Identifypatientsatrisk,i.e.patientswhoaredehydratedorwhohaverenalfailure,diabetes,severeheartfailure,

monoclonalgammopathy(multiplemyeloma,Waldenstrom'smacroglobulinemia),ahistoryofrenalfailureafter

administrationofiodinatedcontrastagents,childrenunderoneyearofageandelderlyatheromatoussubjects.

 Hydratethepatientbeforeandaftertheprocedure.

 Avoidcombinationswithnephrotoxicmedicines(seesection4.5).Ifsuchacombinationisnecessary,laboratory

monitoringofrenalfunctionmustbeintensified.

 Allowatleast48hoursbetweenradiologicalexaminationsorinterventionswithiodinatedcontrastagentinjections.

Alternativelydelayfurtherexaminationsorinterventionsuntilrenalfunctionreturnstobaseline.

 Checkforlacticacidosisindiabeticstreatedwithmetformin,bymonitoringserumcreatinine.Normalrenal

function:discontinuemetforminbeforeandforatleast48hoursaftercontrastagentadministrationoruntilrenal

functionreturnstobaseline.Abnormalrenalfunction:inemergencies,iftheexaminationisrequired,precautions

mustbetaken,i.e.discontinuemetformin,hydratethepatient,monitorrenalfunctionandtestforsignsoflactic

acidosis.

 Cardiovascularand/orpulmonaryco-morbiditiesshouldbeassessedbeforeinitiationofTACEprocedure.

 

Hysterosalpingography

 

IntravasationofLipiodolUltraFluidmayoccurinthecourseofahysterosalpingographyprocedureandmayresultinserious

pulmonaryorcerebralemboliccomplicationsinthenexthoursfollowingtheprocedure.Thehysterosalpingographyprocedure

shouldbeimmediatelyinterruptedincaseofsuspectedorconfirmedintravasationofLipiodolUltraFluid.Thepatientshould

becloselymonitoredforemboliccomplicationinacaresettingdeemedappropriatebythetreatingclinician.

 

Miscellaneous

 

Wheninjectedintocertainfistulae,greatcareshouldbetakentoavoidpenetrationofvascularchannelswiththeriskofoil

embolism.

 

 Careshouldbetakennottoinjecttheproductintoanareaaffectedbyhaemorrhageortrauma.

 

IndicationsfortheuseofLipiodolUltra-Fluidmustbecarefullyassessedinpatientswithprimarylymphoedema,asthe

oedemacanbeexacerbated.

4.5 Interaction with other medicinal products and other forms of interaction

Interactions with other medicines

 Metformin:indiabeticpatients,intra-arterialadministrationofLipiodolUltraFluidmaycauselacticacidosis

inducedbydiminishedrenalfunction.InpatientsundergoingTACE,metforminmustbediscontinuedbeforethe

examinationandresumednoearlierthantwodaysaftertheprocedure.

 

Combinations that need to be taken into account

 Betablockers,vasoactivesubstances,angiotensin-convertingenzymeinhibitors,angiotensin-receptorblockers:

thesemedicinesreducetheeffectivenessofthecardiovascularmechanismsthatcompensateforblood-pressure

disturbances:thedoctorshouldbeinformedaboutthesepriortotheadministrationofLipiodolUltraFluidand

haveresuscitationequipmentathand.

 

 Diuretics:asdiureticsmaycausedehydration,theriskofacuterenalfailureisincreased,particularlywhenhigh

dosesofcontrastagentsareadministered.Precautionsforuse:rehydrationbeforeintra-arterialadministrationof

LipiodolUltraFluidforembolisation.
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 InterleukinII:theriskofdevelopingareactiontothecontrastagentsisincreasedintheeventofprevious

treatmentwithinterleukinII(IVroute):skinrashor,morerarely,hypotension,oliguria,orevenrenalfailure.

 

Interference with diagnostic tests

 

AsLipiodolUltraFluidremainsinthebodyforseveralmonths,thyroiddiagnosticresultscanbeaffectedforuptotwoyears

afterlymphography.

4.6 Fertility, pregnancy and lactation

Pregnancy

ThesafetyofLipiodolUltraFluidduringpregnancyhasnotbeendemonstrated.Theuseof

LipiodolUltraFluidduringpregnancycausesiodinetransferwhichprobablyinterfereswiththethyroidfunctionofthefoetus.

Althoughthisanomalyistransitoryitproducesthepotentialriskofbraindamageandpermanenthypothyroidism,and

thereforerequiressupervisionofthyroidfunctionandcarefulmedicalmonitoringoftheneonate.Consequently,LipiodolUltra

Fluidmustonlybeusedinpregnancyifabsolutelynecessaryandunderstrictmedicalsupervision.

 

AlsoLipiodolUltraFluidmustnotbeusedforhysterosalpingographywhenpregnancyissuspectedorconfirmed.

 

Ifawomanconceivesinthemonthsfollowinghysterosalpingographythepregnantwomanandfetusshouldbemonitoredfor

anyindicationofthyroiddysfunction,andthereshouldalsobesurveillanceofthenewborn'sthyroidfunction(SeeSections4.4

and4.8)

Lactation

 

PharmacokineticstudiesshowsignificantexcretionofiodineinbreastmilkfollowingintramuscularadministrationofLipiodol

UltraFluid.Iodinehasbeenshowntopassintothevascularbedviathedigestivetractofbreastfeedinginfantsandthiscould

interferewiththeirthyroidfunction.Consequently,ifLipiodolUltraFluidistobeused,breastfeedingshouldbeinterruptedor

theneonate'sthyroidfunctionshouldbecheckedmorefrequently.

 

4.7 Effects on ability to drive and use machines

Theeffectsontheabilitytodriveandtousemachineshavenotbeeninvestigated.

4.8 Undesirable effects

Theundesirableeffectsarepresentedinthetablebelow,bysystemorganclassandbyfrequencyusingthefollowing

categories:verycommon(1/10),common(1/100to

1<1/10),uncommon(1/1000to1<1/100),rare(1/10,000to<1/1000),veryrare

(<1/10,000),notknown(cannotbeestimatedfromtheavailabledata).

 

DataarepresentedseparatelyfordiagnosticradiologyandTACEprocedurereflectingthedifferentprofileofadversereactions

observed

 

Diagnostic radiology

 

Incidenceofadversereactionsfrompost-marketingexperienceare:

 

 

 

 

Systemorganclass

 

Frequency: undesirable effect

Immunesystemdisorders
Unknown:hypersensitivity,anaphylactic

reaction,anaphylactoidreaction

Endocrinedisorders Unknown:hypothyroidism,hyperthyroidism,thyroiditis,goitrea

Nervoussystemdisorders Unknown:Cerebralembolism,cerebral
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infarction

Eyedisorders Unknown:Retinalarterialembolism

Vasculardisorders Unknown:Lymphoedemaaggravation

Respiratory,thoracicand

mediastinaldisorders

Unknown:Pulmonaryembolism,dyspnea,

cough

Gastrointestinaldisorders Unknown:Vomiting,diarrhoea,nausea

Hepatobiliarydisorders Unknown:Hepaticveinthrombosis

Generaldisordersand

administrationsiteconditions
Unknown:Granuloma,fever,pain

Injury,poisoningand

proceduralcomplications
Unknown:Venousintravasationa

 
a:inthecontextofhysterosalpingography(HSG)

 

TACE

 

Adversereactionsandtheirincidenceweredeterminedbasedonmeta-analysisofdatafromselectedpublishedstudies

 

 

 

Systemorganclass Frequency: undesirable effect

Bloodandlymphaticsystem

disorders
Verycommon:Hematotoxicity

Gastrointestinaldisorders

Unknown:pancreatitis

Common:Gastrointestinalhaemorrhage

 

 

Hepatobiliarydisorders

Verycommon:Hepaticenzyme

abnormal

Common:Hepaticfailure

Common:Hepaticencephalopathy

Common:Hepaticinfarction

Common:AscitesUncommon:BilomaUncommon:Cholecystitis

Infectionsandinfestations
Uncommon:Abscess,includingliver

abscesses

Injurypoisoningandprocedural

complications

Verycommon:Postembolisation

syndrome

Common:Postproceduralcomplication

Renalandurinarydisorders Uncommon:Renalfailure

Respiratory,thoracicand

mediastinaldisorders

Uncommon:Acuterespiratory

distresssyndrome,pneumonitisCommon:PulmonaryoedemaCommon:Pleuraleffusion

Skinandsubcutaneoustissue

disorders
Unknown:Skinnecrosis

 

Mostadverseeffectsaredoserelatedanddosageshouldthereforebekeptaslowaspossible.TheuseofLipiodolUltraFluid

causesaforeignbodyreactionwiththeformationofmacrophagesandforeign-bodygiantcellsandtheoccurrenceofsinus

catarrh,plasmacytosisandsubsequentconnectivetissuechangesinthelymphnodes.Healthylymphnodestoleratethe

resultingreducedtransportcapacity.Inpreviouslydamagedorhypoplasticlymphnodes,thesechangescanexacerbatethe

existinglymphostasis.

 

Hypersensitivity reactions are possible. These reactions may involve one or more effects, occurring concomitantly or

successively,andusuallyincludingcutaneous,respiratoryand/orcardiovascularmanifestations,eachofwhichcanbeawarning

signofincipientshockand,inveryrareinstances,canevenprovefatal.

 

In lymphography

Anincreaseoftemperaturefollowedbyfeverwithtemperatureof38to39°Cmaybeobservedduringthe24hoursafterthe

exam.
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Oilmicroembolicanoccurwithorwithoutclinicalsymptoms.Inveryrarecases,theymayresembleorganicemboliin

appearanceandsize.TheyappearaspunctiformorflatopacitiesonX-rayimagesofthelungs.Transientincreasesin

temperaturemayoccur.Oilmicroembolioccurmorefrequentlyafteroverdoseofthecontrastagentorexcessivelyrapid

infusion.Theyarefavouredbyanatomicabnormalitiessuchaslymph-venousfistulaeordecreasedlymphnodeuptakecapacity

(intheelderlyorafterradiotherapyorcytostatictherapy).

Patientswithcardiacright-to-leftshuntandthosewithamassivepulmonaryembolismareparticularlyatriskofcerebraloil

microemboli.

 

In hysterosalpinography

Transitoryfeverreactions,usuallybelow38°Caccompaniedbypelvicpainarefrequent.Episodesofsalpingitisorpelvic

peritonitishavebeenreportedaftertheexamincaseoflatentinfection.Granulomatypetissuereactionsarerarebutcouldbe

seriousduringtheexamastheyproduceariskofperforation.

 

Hypothyroidismmayalsooccurespeciallyinpatientwithsubclinicalhypothyroidism

 

FollowingmaternalexposurewithLipiodolUltraFluid,includingmaternalexposurebeforepregnancy,fetalthyroiddisorders

includingfetalgoitrewerealsoreported.See also Sections 4.4 and 4.6. 

 

IntravasationofLipiodolUltra-Fluidmayoccurinthecourseofhysterosalpingography

procedureandmayresultinseriouspulmonaryorcerebralemboliccomplications.

 

In sialography

Asecondaryinflammationreactioncansometimesoccurwithfunctionalglandularparalysis

(salivaryductinflammation)whichdisappearwithin48hours.

 

In TACE

ThemostfrequentadversereactionsofTACEtreatmentarepost-embolisationsyndrome(fever,abdominalpain,nauseaand

vomiting) and transient changes in liver function tests. This can last for a few hours to few days. This syndrome is usually

self-limitingandistreatedsymptomatically.

Adversereactionsmayalsobeduetoanticancermedicinesortheprocedureitself.

 

 

Aswithanymedicalproceduretherearespecificproceduralrisksandcomplicationsthatcanoccur:

iatrogenic dissection of hepatic artery, puncture site hematomas, peritoneal bleeding due towire penetration in branch of

gastricartery,subcapsularhematomas.

 

Otherimportantcomplicationswhichmaybecommon:

 Alterationofliverfunctiontestsandliverfailure,especiallyinpatientswithliverdysfunction,largertumoursizeor

inpatientsreceivinglargedosesofcytotoxic/LipiodolorundergoingmultipleTACEsessions. Amongsttheliver

relatedcomplications: hepaticdecompensation/deteriorationofhepaticfunction,hepaticencelphalopathywith

comaandhepaticinfarction.

 Renalfailurewhichisfrequently,associatedwithdiabetes,numberoftreatmentsessions,severityofliverdisease.

 PulmonarycomplicatonsincludingARDS/pulmonaryembolization,pulmonaryedemaandpleuraleffusion.

 AlsoischemiccomplicationsofTACEandcanleadtohepaticandsplenicabcesses,acutecholecystitisandbilomas.

 AscitesandGastrointestinalbleedingduetoruptureofvaricesmayoccur.

 

Further serious adverse events associatedwith uncontrolled dissemination of Lipiodol Ultra Fluid in various organs include

pulmonary,cerebral (whichcould leadtocerebral infarction)orskinembolisms(whichcould leadtoskinnecrosis)mayalso

occur.Massivepulmonaryembolismhasbeenassociatedwithseriouscomplications includingdyspnea,pulmonaryoedema,

pleuraleffusion,acuterespiratorydistresssyndrome,andpneumonitis.

 

Hematologictoxicitysuchanemia,leukopenia,neutropeniaandthrombopeniahavebeenreportedwithinTACEandrelatedto

anti-canceragentused,formoreinformationpleaserefertothecorrespondingSummaryofProductCharacteristics.

 

PotentialreactivationofhepatitisB/CvirusfollowingTACEmayoccur.

 

Undesirable effects in children
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TheexpectednatureoftheundesirableeffectsconnectedwithLipiodolUltraFluidisthesameatthatoftheeffectsreportedin

adults.Theirfrequencycannotbeestimatedfromtheavailabledata.

 

Reportingof suspected adversereactions

 

Reporting suspected adverse reactions after authorisation of the medicinal product is important.  It allows continued

monitoringof thebenefit/riskbalanceof themedicinalproduct.Healthcareprofessionalsareaskedtoreportanysuspected

adversereactionsviaHPRAPharmacovigilance,EarlsfortTerrace,IRL-Dublin2;Tel:+35316764971;Fax:

+35316762517.Website:www.hpra.ie;E-mail:medsafety@hpra.ie.

4.9 Overdose

Overdosemayleadtorespiratory,cardiacorcerebralcomplications,whichcanpotentiallybefatal.Microembolismsmayoccur

morefrequentlyinthecontextofoverdose.

 

ThetotaltherapeuticdoseofLipiodolUltraFluidadministeredmustnotexceed20mL.

 

Thetreatmentofoverdoseisdirectedtowardapromptinitiationofsymptomatictreatmentandsupportofallvitalfunctions.

Sitesperformingcontrastmediumexaminationsmustbeequippedwithmedicinesandequipmentforemergencyaid.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:non-water-solublecontrastagent,ATCcode:V08AD01.

 

LipiodolUltraFluidisanX-raycontrastmedium.

 

UsedinTACEbyselectiveintra-arterialhepaticinjection,LipiodolUltraFluidallows,asanoilycontrastagent,thevisualisation

andcontroloftheprocedurethankstoitsopacifyingproperties.Asavehicle,itcarriesandelutesanticancerdrugs(suchas,

doxorubicin,epirubicinandmitomycin)intohepatocellularcarcinomanodulesand,asatransientembolic,itcontributestothe

vascularembolisationinducedduringtheprocedure.

 

Asaselectiveintra-arterialhepaticinjectionprocedure,TACEcombinestheeffectofaloco-regionaltargetedanticancerdrug

withtheeffectofanischemicnecrosisinducedbydualarterio-portalembolisation.LipiodolUltraFluid'sopacifyingproperties

andtropismforhepatictumourscontinuesforseveralmonths,sopostprocedureimagingcanbeperformedforaneffective

patientfollow-up.

 

Usedinhysterosalpingography,inwomenwithinfertilityformorethan1yearrandomlyassignedtohysterosalpingography

withLipiodolUltra-Fluid(n=73)ornohysterosalpingography(n=85),thepregnancyrateat6monthsfollow-upwas38.4%

(28/73)and16.5%(14/85),respectively(p=0.002)andthelivebirthratewas31.5%(23/73)and12.9%(11/85),respectively

(p=0.005).

 

<Whenanalysedseparately,theincreaseinpregnancyratewasstatisticallysignificantat6-monthfollow-upforthesubgroup

ofwomenwithendometriosis(48%vs11%,p=0.001)andnotstatisticallysignificantforthesubgroupofwomenwithpure

unexplainedinfertility(33%vs21%,p=0.168),whileitwastheoppositeat24monthsfollow-up:statisticallysignificantincrease

inwomenwithpureunexplainedinfertility(60% vs40%,p=0.04)whiletheincreaseinpregnancyratewasnolongerstatistically

significantinwomenwithendometriosis(56% vs 43%,p=0.32).>

 

Inamulticentre,randomised,open-labelstudy,womenbetween18and39years,withinfertilityformorethan1yearandlow

riskoftubaldiseasewererandomlyassignedtoeitherhysterosalpingographywithLipiodolUltra-Fluid(n=554)or

hysterosalpingographywithwatersolubleiodinatedcontrastagent(n=554).Afterafollow-upof6months,thepregnancyrate

was39.7%(220/554)and29.1%(161/554),respectively(p<0.001)andthelivebirthratewas38.8%(214/552)and28.1%

(155/552),respectively(p=0.005).

 

Ameta-analysisofrandomizedcontrolledtrialsshowedanoveralloddsratio(OR)forpregnancywithin6monthsafterthe

proceduresignificantlyinfavorofhysterosalpingographywithLipiodolUltra-Fluid:ORof3.47[95%CI:1.98;6.08]when

http://www.hpra.ie/
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comparedtonohysterosalpingography(p<0.001,3studies,382women)andORof1.59[95%CI:1.28;1.98]whencomparedto

hysterosalpingographywithwatersolubleiodinatedcontrastagent(p<0.001,4studies,1510women).

 

<Livebirthratewasreportedasasecondarycriterioninsomestudieswithvariousfollow-updurations.TheoverallORwas

alsoinfavorofhysterosalpingographywithLipiodolUltra-Fluidbutwithoutreachingstatisticalsignificance:2.1[95%CI:0.87;

5.17]whencomparedtonohysterosalpingography(p=0.100,3studies,1692women)and1.45[95%CI:0.99;2.12],when

comparedtohysterosalpingographywithwatersolubleiodinatedcontrastagent(p=0.055,5studies,3281women).>

5.2 Pharmacokinetic properties

LipiodolUltraFluidcanremaininthebodyforseveralweeksormonthsafterlymphography.Followingintralymphatic

administration,LipiodolUltraFluidistransportedinbloodtotheliver,tothelungswherethelipiddropletsarerapidly

dispersedinthepulmonaryalveoli,tothespleenandtoadiposetissue.Disappearanceofdropletsinthelungsorothertissues

proceedsslowly.Duringmetabolism,iodineisreleasedwhichiseliminatedinurineasiodine.

 

Afterselectiveintra-arterialinjectionintothehepaticarteryTACEofhepatocellularcarcinoma,LipiodolUltraFluidis

significantlymoreconcentratedinthetumourthaninthehealthylivertissue.

 

Afterintrauterineinjectioninrats,LipiodolUltraFluidmigratesthroughtheFallopiantubestotheperitonealcavityfromwhich

itisresorbed.TheTmaxinplasmaisreachedaround8hourspost-administration.Half-lifeinplasmawasabout18hours.After

7days,48%ofinjecteddosewaseliminated(37%inurine,11%infaeces).

5.3 Preclinical safety data

TherearenofindingsfrompreclinicaltestingofLipiodolUltraFluidwhichcouldbeofrelevancefortheprescriberin

recognizingthesafetyofthisproductusedfortheauthorizedindications,andwhichisnotalreadyincludedinothersections

ofthisSPC.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

None.

6.2 Incompatibilities

LipiodolUltraFluidhasbeenshowntodissolvepolystyrene;forthisreasondisposablesyringesmadefromthismaterialmust

notbeusedtoadministerthispreparation.Onlyequipmentmadefromcompatiblematerials,asdescribedinsection6.6,

shouldbeusedtoadministerLipiodolUltraFluid.

 

LipiodolUltraFluidmustnotbemixedwithothermedicinalproductsexceptthosementionedinsection6.6.

 

MedicinalproductscontainingliposomalformulationsshouldnotbemixedwithLipiodolUltraFluid.

6.3 Shelf life

3years.

 

Onceopened,useimmediatelyanddiscardanyunusedcontents.

 

Whenmixedwithothercompatiblemedicinalproducts(seesections4.2and6.6),themixtureistobepreparedatthetimeof

useandmustbeusedpromptlyafterpreparation(within3hours).

6.4 Special precautions for storage

Donotstoreabove25°C.

Keepinoutercarton

Forstorageconditionsfollowingmixingwithcompatiblemedicinalproductslistedinsection6.6,refertosection6.3.
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6.5 Nature and contents of container

CleartypeIglassampoulesof10ml.

Boxof1ampoule.

6.6 Special precautions for disposal of a used medicinal product or waste materials derived from such medicinal 

product and other handling of the product

Iftheproductbecomesopaqueordarkamberincolouritshouldnotbeused.

 

Forsingleuseonly.Discardanyremainingcontentsafteruse.

 

Onlyequipmentmadefromcompatibleplasticmaterials(i.e:polyamide,polypropylene,polysulfone)shouldbeusedto

administerLipiodolUltraFluid.

 

LipiodolUltraFluidcanbemixedwithmedicinalproductscontainingthefollowinganticancerdrugs:doxorubicin,epirubicin

andmitomycin(seesection4.2).

 

MedicinalproductscontainingliposomalformulationsshouldnotbemixedwithLipiodolUltraFluid.

 

PreparationofthemixtureofLipiodolwithanticancerdrugsmusttakeplaceinacontrolledandvalidatedasepticenvironment.

 

Specialprecautionsfordisposalandotherhandlingoftheanticancerdrugsmustbestrictlyfollowed.
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